
 

Approve Deny Signatures Date 

X  
Ryan C. Decker, P.E. / Environmental Engineer 

September 16, 2022 

X  
Michael E. Fifth, P.E. / Environmental Engineer Manager 

September 29, 2022 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0002941 

Facility Type Industrial APS ID 655817 

Major / Minor Major Authorization ID 740929 

a 
Applicant and Facility Information 

a 
Applicant Name Allegheny Energy Supply Co., LLC  Facility Name Hatfield’s Ferry Power Station  

Applicant Address 800 Cabin Hill Drive  Facility Address 2907 E. Roy Furman Highway  

 Greensburg, PA 15601   Masontown, PA 15461  
[...]
 IMP No. 502  Design Flow (MGD) Variable  

 Quad Name Smithfield  Quad Code 2007  

 Wastewater Description: Storm water runoff from the roadway between the cooling towers and the plant  

a 

 
Changes Since Last Permit Issuance:       
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0002941 
Hatfield’s Ferry Power Station  
 

5 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 004  Design Flow (MGD) Variable  

 Latitude 39° 51' 38.0"  Longitude -79° 55' 37.0"  

 Quad Name Smithfield  Quad Code 2007  

 Wastewater Description: Emergency overflows of storm water from the former Coal Pile Settling Chamber No. 1  

 

 Receiving Waters Monongahela River (WWF)  Stream Code 37185  

 NHD Com ID 99416266  RMI 78.53  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 19-B  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status Final  Name Monongahela River TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Municipal Authority of the Borough of Carmichaels  

 PWS ID 5300005   PWS Withdrawal (MGD)   

 PWS Waters Monongahela River   Flow at Intake (cfs)        

 PWS RMI 75.02  Distance from Outfall (mi) 3.51  

a 

 
Changes Since Last Permit Issuance:       



NPDES Permit Fact Sheet NPDES Permit No. PA0002941 
Hatfield’s Ferry Power Station  
 

6 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 006  Design Flow (MGD) Variable  

 Latitude 39° 51' 49.0"  Longitude -79° 55' 49.0"  

 Quad Name Smithfield  Quad Code 2007  

 Wastewater Description: Storm water monitored at IMP 206  

 

 Receiving Waters Monongahela River (WWF)  Stream Code 37185  

 NHD Com ID 99416266  RMI 78.34  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 19-B  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status Final  Name Monongahela River TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Municipal Authority of the Borough of Carmichaels  

 PWS ID 5300005   PWS Withdrawal (MGD)   

 PWS Waters Monongahela River   Flow at Intake (cfs)        

 PWS RMI 75.02  Distance from Outfall (mi) 3.32  

a 

 
 

Discharge, Receiving Waters and Water Supply Information 

a 
 IMP No. 206  Design Flow (MGD) Variable  

 Quad Name Smithfield  Quad Code 2007  

 Wastewater Description: 
Storm water pumped to and treated by the former Process Wastewater Treatment 
Lagoons  

a 

 
Changes Since Last Permit Issuance:       



NPDES Permit Fact Sheet NPDES Permit No. PA0002941 
Hatfield’s Ferry Power Station  
 

7 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 010  Design Flow (MGD) Variable  

 Latitude 39° 51' 13.0"  Longitude -79° 55' 40.0"  

 Quad Name Smithfield  Quad Code 2007  

 Wastewater Description: Storm water runoff from a gravel parking area and a hillside area  

 

 Receiving Waters Monongahela River (WWF)  Stream Code 37185  

 NHD Com ID 99416536  RMI 79.07  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 19-G  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status Final  Name Monongahela River TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Municipal Authority of the Borough of Carmichaels  

 PWS ID 5300005   PWS Withdrawal (MGD)   

 PWS Waters Monongahela River   Flow at Intake (cfs)        

 PWS RMI 75.02  Distance from Outfall (mi) 4.05  

a 

 
Changes Since Last Permit Issuance:       



NPDES Permit Fact Sheet NPDES Permit No. PA0002941 
Hatfield’s Ferry Power Station  
 

8 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 013  Design Flow (MGD) Variable  

 Latitude 39° 51' 13.0"  Longitude -79° 55' 40.0"  

 Quad Name Smithfield  Quad Code 2007  

 Wastewater Description: Storm water runoff from roof drains and an unused parking lot  

 

 Receiving Waters Monongahela River (WWF)  Stream Code 37185  

 NHD Com ID 99416536  RMI 79.07  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 19-G  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status Final  Name Monongahela River TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Carmichaels Borough Municipal Authority (PWS ID 5300005)  

 PWS Waters Monongahela River   Flow at Intake (cfs)        

 PWS RMI 75.02  Distance from Outfall (mi) 4.05  

a 

 
Changes Since Last Permit Issuance:       



NPDES Permit Fact Sheet NPDES Permit No. PA0002941 
Hatfield’s Ferry Power Station  
 

9 

Treatment Facility Summary 

 
Treatment Facility:  Industrial Waste Treatment Facilities 
 

WQM Permit No. Issuance Date Purpose 

3074201 January 9, 1975 

Permit issued to West Penn Power Company by the Department of 
Environmental Resources (DER) for new and modified industrial 
wastewater treatment systems consisting of intercepting sewers gravity 
flowing to a new neutralization sump with a pH probe for caustic soda feed 
and a 12” diameter force main from the sump to two new polishing 
lagoons.  The modifications also rerouted cooling tower blowdown from 
the existing settling basin clearwell so that it discharges directly to the 
Monongahela River; and rerouted effluent from the existing settling basin 
to the new polishing lagoons. 

3074201 
(Reissued) 

July 28, 1976 
Permit reissued to West Penn Power Company by DER to add two settling 
basins for coal pile runoff. 

3074201 A-1 March 22, 1995 

Permit amendment issued to West Penn Power Company by DER to 
authorize the operation of a previously constructed 20,000-gallon steel, 
cylindrical, horizontal parallel corrugated plate coalescing oil/water 
separator with an 80 gpm oil draw-off pump and inlet heaters.  The 
separator treats up to 2.16 MGD of wastewater from floor and yard drains 
collected in a drainage sump.  A 2,000-gallon oil holding tank also was 
constructed. 

3074201 A-2 October 2, 1998 

Permit amendment issued to West Penn Power Company by DEP to 
authorize the construction and operation of an automated floating dredge 
system (submerged auger/pump type) in each ash settling basin to collect 
and transfer slurry solids to a new 90,000-gallon, 25-foot diameter steel 
surge/decant tank with a mixer, two inlet cyclones, and a 500-gpm 
centrifugal pump to transfer settled solids to the Unit 1 or Unit 2 fly ash 
mixer/unloaders. 

3074201 A-3 September 20, 1999 

Permit amendment issued to West Penn Power Company d/b/a Allegheny 
Power by DEP to authorize the construction and operation of a storm 
water detention basin with a pre-cast concrete sump and two 40-gpm 
submersible pumps to collect storm water runoff from the coal handling 
area and transfer it to a nearby existing drainage channel that flows to 
existing coal pile settling chamber no. 2 for later treatment.  This 
modification eliminated the discharge of untreated coal handling area 
runoff to the river.  A nearby catch basin also was raised to stop collecting 
that runoff. 

3074201 T-1 May 22, 2000 
Permit (and amendments) transferred from West Penn Power Company 
to Allegheny Energy Supply Company, LLC. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial Primary 
Sedimentation, oil/water separation, and 
neutralization. N/A Various 

 
 

Treatment Facility Summary 

 
Treatment Facility: Hatfield CCB Landfill Phase I/II Passive Wetlands Treatment System and Sedimentation Pond 
 

WQM Permit No. Issuance Date Purpose 

3083201 May 7, 1984 

Permit issued to West Penn Power Company by the Sanitary Water Board 
to authorize the construction and operation of a sedimentation pond (25-
year, 24-hour design basis) to treat combustion residual leachate and 
underdrain flow from Phases I and II of the coal combustion byproducts 
landfill. 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0002941 
Hatfield’s Ferry Power Station  
 

10 

WQM Permit No. Issuance Date Purpose 

3083201 T-1 May 22, 2000 
Permit transferred from West Penn Power Company to Allegheny Energy 
Supply Company, LLC. 

3083201 A-1 May 26, 2000 

Permit issued to Allegheny Energy Supply Company, LLC by DEP to 
authorize the construction and operation of a passive constructed 
wetlands treatment system upstream of the existing sedimentation pond.  
The wetland system consists of precast concrete collection vaults each 
with two 120-gpm pumps for Phase I and Phase II areas; an equalization 
basin (160’ L × 75’ W × 6’ D) for aluminum and iron oxidation/precipitation; 
four vegetated aerobic wetland cells (185’ L × 58’ W × 2’ D) for iron 
removal; five rock drains (58’ to 158’ L × 24’ to 32’ W × variable D) for 
manganese removal; and associated piping.  The effluent from the rock 
drains leads to the existing sedimentation pond. 

3083201 T-2 April 4, 2022 
Permit transferred from Allegheny Energy Supply Company, LLC to 
Energy Harbor Generation LLC (see NPDES PA0255840) 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial Primary 
Sedimentation and chemical 
precipitation N/A N/A 

 
 

Treatment Facility Summary 

 
Treatment Facility: Industrial Waste Treatment Facilities 
 

WQM Permit No. Issuance Date Purpose 

3068201 February 14, 1969 

Permit issued to West Penn Power Company, Monongahela Power 
Company, and Potomac Edison Company by the Sanitary Water Board to 
authorize the construction and operation of industrial waste treatment 
facilities consisting of a 78,000-gallon (55’ × 20’ × 9’-6”) neutralization pit 
with caustic injection and a circulation pump to pre-treat acid wastes; and 
an ash settling basin with two settling chambers (180’ × 28’ × 8’ each) and 
two clearwells (80’ × 28’ × 9’-6”) to treat up to 5.49 MGD of boiler ash 
hopper overflows, ash storage bin overflows and drainage from the ash 
sluicing system, and batch discharges from the neutralization pit.  Cooling 
tower blowdown discharged to the clearwells. 

3068201 T-1 May 22, 2000 
Permit transferred from West Penn Power to Allegheny Energy Supply 
Company, LLC. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial Primary Sedimentation and neutralization N/A 5.49 
 
 

Treatment Facility Summary 

 
Treatment Facility:  Sewage Treatment Plant 
 

WQM Permit No. Issuance Date Purpose 

3068401 March 6, 1969 

Permit issued to West Penn Power Company, Monongahela Power 
Company, and Potomac Edison Company by the Sanitary Water Board to 
authorize the construction and operation of a 0.0096 MGD sewage 
treatment plant (design organic loading of 21 lbs/day BOD) consisting of 
a comminutor with a bar screened bypass, a 12,750-gallon activated 
sludge aeration tank (14’-9” × 11’-6” × 13’-6”), a 3,000-gallon final settling 
tank (8’-0” × 8’-0” × 13’-6”), a 2,800-gallon sludge storage tank (8’-0” × 3’-
6” × 13’-6”), a 1,300-gallon chlorine contact tank (8’-0” × 3’-0” × 7’-6”) with 
baffles, and a water spray system (submersible pump, strainer, and 
piping) for froth control 



NPDES Permit Fact Sheet NPDES Permit No. PA0002941 
Hatfield’s Ferry Power Station  
 

11 

WQM Permit No. Issuance Date Purpose 

3068401 T-1 May 22, 2000 
Permit transferred from West Penn Power to Allegheny Energy Supply 
Company, LLC. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial Secondary Activated sludge Chlorine 0.0096 

 
 

Treatment Facility Summary 

 
Treatment Facility: Sewage Treatment Plant 
 

WQM Permit No. Issuance Date Purpose 

3085201 September 11, 1986 

Permit issued to Allegheny Power System (West Penn Power Company) 
by DER to authorize the construction and operation of a 2,000-gpd 
package sewage treatment plant to treated sanitary wastewaters from 
facilities in the coal handling and storeroom areas.  The package plant 
consists of a surge tank, sludge holding tank, aeration tank, clarifier, bar 
scree, comminutor pumps, and chlorine contact tank. 

3085201 T-1 May 22, 2000 
Permit transferred from West Penn Power to Allegheny Energy Supply 
Company, LLC. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial   N/A N/A 

 
 

Treatment Facility Summary 

 
Treatment Facility:  Untreated cooling water discharge.  Discharge authorization superseded by NPDES PA0002941. 
 

WQM Permit No. Issuance Date Purpose 

467I018 January 24, 1968 
Permit issued to West Penn Power Company, Monongahela Power 
Company, and Potomac Edison Company by the Sanitary Water Board 
for discharges of untreated cooling water.   

467I018 
(Letter Mod.) 

February 28, 1969 Permit modified to conform to then-current regulations of heated wastes. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial N/A Cooling water recirculation. N/A N/A 

 
 

Treatment Facility Summary 

 
Treatment Facility: FGD scrubber blowdown wastewater treatment plant 
 

WQM Permit No. Issuance Date Purpose 

3208201 March 28, 2008 
Permit issued to Allegheny Energy Supply Company, LLC by DEP to 
authorize the construction and operation of flue gas desulfurization 
scrubber blowdown wastewater treatment plant. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial Secondary 
Sedimentation, chemical precipitation, 
biological treatment N/A  

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0002941 
Hatfield’s Ferry Power Station  
 

12 

Treatment Facility Summary 

 
Treatment Facility:  Hatfield CCB Landfill Phase III Leachate Storage Impoundment and Haul Road Sediment 
Facilities 
 

WQM Permit No. Issuance Date Purpose 

3006201 May 5, 2009 

Permit issued to Allegheny Energy Supply Company, LLC by DEP to 
authorize the construction and operation of a lined Leachate Storage 
Impoundment for the Phase III landfill expansion.  The impoundment was 
designed to meet Class I residual waste disposal impoundment 
requirements.  The permit also authorized two haul road sediment 
removal facilities. 

3006201 A-1, T-1 April 4, 2022 

Permit transferred from Allegheny Energy Supply Company, LLC to 
Energy Harbor Generation LLC (see NPDES PA0255840) and amended 
to authorize the installation and use of a sodium hydroxide feed system 
for pH control of landfill leachate. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial Primary Sedimentation and neutralization N/A N/A 

 
Changes Since Last Permit Issuance:       
 



NPDES Permit Fact Sheet NPDES Permit No. PA0002941 
Hatfield’s Ferry Power Station  
 

13 

Compliance History 

 
DMR Data for Outfall 006 (from August 1, 2021 to July 31, 2022) 
 

Parameter JUL-22 JUN-22 MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 

             Flow (MGD) 
Average Monthly  0.0193 0.0300 0.0378 0.0212 0.0519 0.0391 0.0170 0.0097 0.0117 0.0145 0.0113 

Flow (MGD) 
Daily Maximum  0.1025 0.1204 0.1426 0.1476 0.2996 0.3422 0.2395 0.1677 0.1027 0.1096 0.1217 

pH (S.U.) 
Minimum  7.5 7.3 7.4 7.5 7.2 7.2 7.1 7.1 7.7 7.1 6.9 

pH (S.U.) 
Maximum  7.7 7.6 7.7 7.5 7.5 7.4 7.2 7.1 7.7 7.1 6.9 

TSS (mg/L) 
Average Monthly  < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 

TSS (mg/L) 
Daily Maximum  < 4.0 < 4.0 6.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 

Total Dissolved Solids 
(mg/L) 
Average Monthly  462 556 683 658 560 694 732 616 580 596 588 

Total Dissolved Solids 
(mg/L) 
Daily Maximum  488 596 732 688 608 712 748 616 580 604 588 

Oil and Grease (mg/L) 
Average Monthly  < 1.4 < 1.4 < 1.4 < 1.4 < 1.4 < 1.4 1.8 < 1.4 < 1.4 < 1.4 < 1.4 

Oil and Grease (mg/L) 
Daily Maximum  1.7 < 1.4 < 1.4 < 1.4 < 1.4 1.7 2.0 < 1.4 < 1.4 < 1.4 < 1.4 

Total Cadmium (mg/L) 
Average Monthly  0.0005 < 0.0004 < 0.0004 0.0011 0.0004 0.0010 0.0007 0.0005 < 0.0004 0.0016 0.0011 

Total Cadmium (mg/L) 
Daily Maximum  0.0009 0.0005 < 0.0004 0.0015 0.0008 0.0011 0.0008 0.0005 < 0.0004 0.0029 0.0011 

Total Mercury (mg/L) 
Average Monthly  

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

Total Mercury (mg/L) 
Daily Maximum  

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

< 
0.00000

5 

Total Selenium (mg/L) 
Average Monthly  < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 

Total Selenium (mg/L) 
Daily Maximum  < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 < 0.0017 

Sulfate (mg/L) 
Average Monthly  229.7 287.233 380.3 391.000 332.3 421.500 433.000 377.000 313.000 309.0 324.0 

Total Thallium (mg/L) 
Average Monthly  

< 
0.00016 

< 
0.00016 

< 
0.00016 

< 
0.00016 

< 
0.00016 

< 
0.00016 

< 
0.00008 

< 
0.00016 

< 
0.00016 

< 
0.00016 

< 
0.00016 



NPDES Permit Fact Sheet NPDES Permit No. PA0002941 
Hatfield’s Ferry Power Station  
 

14 

Parameter JUL-22 JUN-22 MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 

Total Thallium (mg/L) 
Daily Maximum  

< 
0.00016 

< 
0.00016 

< 
0.00016 

< 
0.00016 

< 
0.00016 

< 
0.00016 

< 
0.00008 

< 
0.00016 

< 
0.00016 

< 
0.00016 

< 
0.00016 

 
 
DMR Data for Outfall 007 (from August 1, 2021 to July 31, 2022) 
 

Parameter JUL-22 JUN-22 MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 

             Flow (MGD) 
Average Monthly 0.0817 0.0938 0.0882 0.1591 0.0821 0.0738 0.0864 0.0743 0.0702 0.0695 0.1107 0.1026 

Flow (MGD) 
Daily Maximum 0.0893 0.1782 0.1080 0.3600 0.0936 0.0864 0.1008 0.1224 0.0792 0.0835 0.2886 0.1800 

pH (S.U.) 
Minimum 7.5 7.4 7.5 7.4 7.6 7.4 7.3 7.5 7.4 7.5 6.8 6.7 

pH (S.U.) 
Maximum 8.2 7.9 7.6 7.7 7.9 7.6 7.6 7.8 7.7 8.1 7.3 6.9 

TSS (mg/L) 
Average Monthly < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 

TSS (mg/L) 
Daily Maximum 5.0 9.0 6.0 6.0 < 4.0 < 4.0 < 4.0 7.0 < 4.0 5.0 5.0 7.0 

Total Aluminum 
(mg/L) 
Average Monthly < 0.0135 < 0.0135 < 0.0135 0.0215 < 0.0135 < 0.0135 < 0.0135 < 0.0135 < 0.0135 < 0.0135 0.0725 < 0.0135 

Total Aluminum 
(mg/L) 
Daily Maximum < 0.0135 < 0.0135 < 0.0135 0.0861 < 0.0135 < 0.0135 0.0539 0.0153 < 0.0135 0.0465 0.1169 < 0.0189 

Total Iron (mg/L) 
Average Monthly 0.1026 0.0734 < 0.0250 0.0410 < 0.0250 < 0.0250 < 0.0250 < 0.0250 < 0.0250 < 0.0250 < 0.0250 < 0.0250 